
Control Number : 42867

Item Number : 90

Addendum StartPage : 0





SOAH DOCKET NO. 473-14-5138.WS
PUC DOCKET NO. 42857

PETITION OF NORTH AUSTIN
MUNICIPAL UTILITY DISTRICT NO.
NORTHTOWN MUNICIPAL UTILITY
DISTRICT, TRAVIS COUNTY WATER
CONTROL AND IMPROVEMENT
DISTRICT NO. 10 AND WELLS
BRANCH MUNICIPAL UTILITY
DISTRICT
FROM THE RATEMAKING ACTIONS
OF THE CITY OF AUSTIN
AND REQUEST FOR INTERIM RATES
IN WILLIAMSON AND TRAVIS
COUNTIES

§ BEFORE THE STATE OFFICE
1, §

§
§
§
§
§ OF

§
§
§

§
§ ADMINISTRATIVE HEARINGS

SOAH DOCKET NO. 473-14- 38.WS
PUC DOCKET NO. 42867

PETITION OF NORTH AUSTIN §
MUNICIPAL UTILITY DISTRICT NO. 1, §
NORTHTOWN MUNICIPAL UTILITY §
DISTRICT, AND WELLS BRANCH §
MUNICIPAL UTILITY DISTRICT §
[...]
Commission ("FERC") and voluntarily utilizes the FERC System of Accounts in maintaining its books
of accounts and records.

A-19

P-NA01771
45



PFW

Certain Factors Affecting the Electric Utility Industry

The electric utility industry in general is currently experiencing problems in a number of areas
including, among others, the effects of inflation upon the costs of operations and construction,
availability and high cost of capital, compliance with environmental regulations, licensing and other
delays affecting the construction of new facilities and the effects of conservation on the use of electric
energy. The City is unable to predict the extent to which the Electric Utility construction program and
operations will be affected by such factors.

General Fund Transfer from Electric Utility

The City, independent of the PUC action, hired a consulting firm, Authur Andersen & Co., to
perform a study for setting a policy on the determination of the transfer to the General Fund from the
Systems. This study was completed in the fall of 1984 and was approved by the Council November 29,
1984. The approved policy is as follows:

1. Electric Utility and Financial Services staff will develop a transfer amount for the
upcoming year in January/ February as part of the 5-year budget pro forma. The transfer will be
based on economic indicators such as debt service coverage, rate of return, and other indicators as
recommended by the Arthur Andersen report and as developed by staff.

2. The Electric Utility Commission will review the transfer proposed by City staff in

January/ February.

3. The Electric Utility Commission will hold at least one public hearing in January /February
on the recommended transfer for the upcoming fiscal year.

4. The Electric Utility Commission recommendation will be forwarded to the City Council as
part of the 5-year pro forma.

5. Upon the September presentation of the City Manager's proposed budget, the Electric
Utility Commission will review the recommended transfer.

THE WATERWORKS AND SEWER SYSTEM

Management
Length of

Service
Name Title With City

James E. Thompson ...... Director Water and Wastewater 12 Years

Ronald L. Bond ......... Deputy Director Water and Wastewater 1 Year

Rodger H. White ........ Assistant Director--- Operations and Maintenance 35 Years

George L. Greene ....... Assistant Director - Water Treatment 10 Years

Marsha W. Slaughter ..... Assistant Director - Planning 7 Years

Crespin Guzman . . . . . . . . Assistant Director ---- Engineering 7 Years

Andrew P. Covar ........ Assistant Director -Wastewater Treatment 2 Years

William Derryberry ...... Division Manager - Finance 7 Years

Janet H. Crow . . . . . . . . . . Division Manager - Administration 5 Years

WATER UTILITY

Service Area

The City supplies treated water to residential and commercial customers within the corporate
limits of the City and to a portion of Travis and Williamson Counties. The City also supplies treated

A-20

P-NA01772
46



water to three water control and improvement districts within the City's extra-territorial jurisdiction.
With respect to the City's obligations under these contracts, the City is responsible fur meter reading,
billing and collection functions and is paid a specific charge per customer per month. Billing is
predicated upon the actual cost of services. The City also has agreements to sell water to nineteen
municipal utility districts, eighteen of which have been approved for creation by the Texas Water
Commission.

The City has previously acquired the systems and assets of nine water control and improvement
districts. The City has paid off and cancelled the bonded indebtedness of five of these districts and is
presently paying, from surplus revenues of the Water Utility, the unpaid bonded indebtedness of the
other four districts.

Facilities

In 1888, City leaders campaigned successfully for the first Austin Dam across the Colorado River,
which was completed early in 1893. In 1934, a $4,500,000 loan and grant was obtained from the Public
Works Administration to complete the Buchanan Dam. The Lower Colorado River Authority finished
the dam which is 150 feet high, 11,200 feet long, and the lake it forms is thirty-two miles long and two
miles wide, covering 23,000 surface acres. This dam is the longest multiple arch dam in the world.

Since that time, a stairway of lakes has been created by the building of five additional dams, giving
the area 150 miles of lakes. The Tom Miller Dam is within the City limits, and forms Lake Austin, which
covers 3,000 surface acres; Mansfield Dam, the fifth largest masonry dam in the world, impounds Lake
Travis, which covers 42,000 acres; Marble Falls Dam creates Lake Marble Falls which spreads over 900
acres; Lake Lyndon B. Johnson, held by Alvin Wirtz Dam, has an area of 6,300 acres; and Roy Inks Dam
forms Lake Inks with a surface of 900 acres.

The combined storage capacity of the six lakes is around 3,300,000 acre-feet of water, or more than
a trillion gallons. Approximately 800,000 acre feet of this is reserved for flood control. Of the six dams
on the Colorado River, two form major impounding reservoirs for the control of flood water.

United States Geological Survey records at the Austin gauging station show the following flows for
the water year (October I through September 30).

1964 -. 529,600 Acre Feet

1965 - 1,068,000 Acre Feet

1966 - 1,189,000 Acre Feet

1967 - 743,000 Acre Feet

1968 - 2,511,000 Acre Feet

1969 -•••- 846,900 Acre Feet

1970 - 2,052,000 Acre Feet

1971 - 690,600 Acre Feet

1972 - 1,128,000 Acre Feet

1973 - 896,400 Acre Feet

1974 - 1,463,000 Acre Feet

1975 - 3,039,000 Acre Feet

1976 - 992,600 Acre Feet

1977 - 1,956,000 Acre Feet

1978 - 885,100 Acre Feet

1979 - 867,200 Acre Feet

1980 -- 803,500 Acre Feet

1981 - 1,626,000 Acre Feet

1982 - 1,356,000 Acre Feet

1983 - 587,800 Acre Feet

1984 - 764,900 Acre Feet

Using the twenty-one years from 1964-1984, the average flow was 1,237,886 acre feet per year.
Using the lowest year, 1964, the flow was 529,600 acre feet, or 173 billion gallons, which is 4.9 times the
amount of water used by the City for the fiscal year ended September 30, 1984.

Water Rights. The City's water rights and corresponding priority dates have recently been
adjudicated before the Texas Water Commission in accordance with the Water Right Adjudication
Act, Texas Water Code Section 11.30 et. seq. On July 29, 1985, the Commission issued a final
determination of the City's water rights. In the Final Determination of all claims of Water Rights in the
Lower Colorado River Segment of the Colorado River Basin issued by the Texas Water Commission on
July 29, 1985, the City of Austin was recognized the right to maintain several dams and reservoirs and
impound water for municipal, hydropower and recreation purposes; and the right to divert and use not

A-21

P-NA01773
47



^

to exceed 97,285 acre-feet of water per year for municipal purposes with the right to diligently develop
such diversion and use for municipal purposes up to 187,657 acre-feet of water per year. The City was
,:No recognized the right to release through Tom Miller Darn 1,713,300 acre-feet per year for
hydropower purposes; to divert and circulate 575,685 acre-feet of water per year with an allowance for
the consumptive use of 17,271 acre-feet of water per year; to impound and use 37,460 acre-feet of
water for industrial and recreational purposes with an allowance for the consumptive use of 16,156
acre-feet of water per year for industrial purposes; and to divert and use 6,456 acre-feet of water per

year for industrial purposes.

In addition to its independent water rights, the City has contracted with the Lower Colorado
River Authority for a supply of water from storage in the Highland Lakes, and for other matters
relating to the supply of water and power.

Water Treatment Plants.

The City's Water Utility is comprised of three water treatment plants (Green, Davis and Ullrich)
having a nominal capacity of 125 mgd and a peak load capacity of 165 mgd. The water treatment plants
have a combined clear well storage capacity of 27 million gallons on site. The City's Water Utility
includes a water distribution system having 2,162 miles of water mains of varying diameters, several
distribution storage facilities with an effective storage capacity of 39.9 million gallons, 11,810 fire
hydrants and sixteen booster pump stations.

The City receives its water supply from the Colorado River through the three water treatment
plants, The Green Plant takes water from Town Lake, which is located near the downtown area of the

City. The Davis Plant and the Ullrich Plant both take water further upstream from Lake Austin.

The Green Plant is located east of Shoal Creek near its junction with the Colorado River and has a
rated capacity of 45 mgd. An intake station on the river contains four traveling water screens and four
raw water pumps. The Green Plant was constructed in 1924 and expanded in 1935, 1938, and 1949. An
extensive modernization is nearly complete to restore this plant to a status comparable to the other
two plants. The firm pumping capacity ( i.e., with one of the largest pumps out of service) is 45 mgd.
Water is pumped through a forty-two inch line to the chemical feed building, where it is split into two
parallel treatment units.

The Davis Plant, located at Mount Bonnell Road and West 35th Street, has a nominal capacity of
60 mgd, and has a peak load capacity of 90 mgd. The plant is of conventional design, with rapid mix
basins, flocculation basins, sedimentation basins, gravity filters, clearwell storage, and raw water and
finished. water pumping stations. The plant was constructed in 1,4<54 and expanded in 1963 and 1.975.

Construction is in progress on certain hydraulic improvements to increase the plant's capacity. This

work is scheduled to be complete in mid-1986.

The Ullrich Plant, located on a site south of Red Bud Trail and Forest View Drive, has a nominal
capacity of 20 mgd and a peak load capacity of 30 mgd. The existing plant facilities consist of an intake
and raw water pumping station, raw water transmission main, two upflow-solids contact clarifiers, six
filters, chlorine disinfection, clearwell reservoir, high service pumping station, and sludge handling

f'acilities. Design engineering is nearly complete to increase the capacity of this plant.

Emergency Water Conservation Plan

The Water and Wastewater Utilities developed an emergency water conservation plan in the early
1980's after experiencing an equipment failure in the distribution system during a high summer
demand period. Although the problems were short lived, they had sufficient impact to cause the
development of a plan for any potential future problems. The plan is designed to educate customers to
use water effectively and to reduce the peak demands on the Water Utility. The emergency water
conservation plan, which is in effect from May I to September 30 of each year, has four stages, one

voluntary and three more restrictive mandatory stages. The plan is presently designed to shift from

A-22

P-NA01774
48


	page 1
	page 2
	page 3
	page 4
	page 5
	page 6
	page 7
	page 8
	page 9
	page 10
	page 11
	page 12
	page 13
	page 14
	page 15
	page 16
	page 17
	page 18
	page 19
	page 20
	page 21
	page 22
	page 23
	page 24
	page 25
	page 26
	page 27
	page 28
	page 29
	page 30
	page 31
	page 32
	page 33
	page 34
	page 35
	page 36
	page 37
	page 38
	page 39
	page 40
	page 41
	page 42
	page 43
	page 44
	page 45
	page 46
	page 47
	page 48
	page 49
	page 50

